NOTE: HYDRO—BLEND VERTICAL MOUNT SYSTEM PART NUMBERS CONTAIN THE ABBREVIATION "VM”
THIS ABBREVIATION DENOTES THE SYSTEMS MOUNTING ORIENTATION (SEE PACKING SLIP FOR PUMP NUMBER)

VM = VERTICAL MOUNT - DESIGNED TO MOUNT ON A VERTICAL SURFACE (I.E. A WALL)

VERTICAL MOUNTING SURFACE

\\e.m. A WALL)

O L

I

FOoOoT

VALVE /

SIDE VIEW

SCALE: 1:5

!

_——SUCTION TUBE

NS
55gal. DRUM

SCALE: 1:20

FRONT VIEW

SCALE: 1:5

C:\AUTOCAD\CROWN\ Paper—Work\Mounti i tem—VM—Mounting fons.dwg

[SeAte:

NOTED

SHEET: DATE:

1 of 1 |06/04/07

DRAWN BY:

SC

CHECKED BY:

DK

SERIES:

DESCRIPTION:

REVISION:

REVISED BY, DATE:

sc 01/16/14

5301
PHONE:

__A

HYDRO * BLEND*
SAWYER AVENUE BOISE, ID 83714
(208) 375-5000 www.hydroblend.com

PART NUMBER:

MOUNTING INSTRUCTIONS
SYSTEM-VERTICAL MOUNT




REVISION:

HV2163
228-1

275-2 592550
/ 246N
280-01

2881-5.000

280-01

285-750MNPT

275-2

PART NO. DESCRIPTION QTY.
031 —ENCLOSURE 005—-H20 FILTER Sticker — Water Filter 1
005—-MAX PRESSURE] Sticker — Water Inlet — Maximum Inlet Pressure 1
005-MAX PRESSURE 031 —ENCLOSURE_ | Enclousure — 21.0 x 21.0 x 9.500 — SST i
153 Hose Washer — 3/4—GHT — Red Vinyl 2
_ Screw — 8-32 x 2—1/2 — Round Head SLTD
215-2.500 S g et 4
993 Nut — Acorn Open End — Wd 5/16 x Ht 1/4 4
75 psi/5.3ka/cin — 8—-32 — Nickel Plated Brass
2281 Washer — 2871 ID x 5/8 OD x .038 Thick — SST 1
229 Washer — 174 ID x 3/8 OD x .031 Thick — SST 4
27002 229—-SST Washer — 187 ID x .437 OD x .062 Thick — SST 4
246N Nut — Hex — Wd 7/16 x Ht Full — 1/4-20 1
e - 18-8 SST
271= 271-5 256T—200 Tee Housing & Filter Assy — 3/4 FGHT x 3/4 MGHT 1
— (200 Mesh/55 Micron Filter Cartridge)
270-02 Clamp, Pipe — 3/4 Dia. — Plated 1
| 271-5 Nipple — 3/4 MNPT — 2—1/2 Long — Sch 80 PVC | 2
—— j‘ u 271=7 Nipple — 3/4 MNPT — 4—1/2 Long — Sch 80 PVC 1
/- = - 2752 Barb Fitting — 90 Degree — 3/4 FNPT x 3/4 HB 2
B — Sch 80 PVC
1 Barb Fitting — 90 Degree — 3/4 MGHT x 3/4 HB
L 278-2 1
— Polypro
280—-01 Clamp, Hose — SAE #10 — SST 4
9222 589750 Regulator, Water Pressure — 3/4 FNPT — 10-35PSI ]
282-750 PRE-SET — (Gauge Included)
© 10PS| 285—750MNPT | Adaptor — 3/4 FGHT x 3/4 MNPT — Nylon ]
5908 Barb Fitting — Straight — 3/4 MNPT x 3/4 HB |
— Sch 80 PVC
592-550 Spacer — Acetal 1
6850—A—V,VM 593 Spacer — Acetal 4
2601 Valve, Ball — 3/4 FNPT — (Viton O’ring) ]
— Sch 80 PVC
2881—5.000 Nylon Reinforced Hose 1
2881—11.000 Nylon Reinforced Hose 1
6850—A—-V,VM Hydro—Blend Proportioner 1
Stainless Steel Bulkhead Fitting Assembly
215-2.500 (x4 i = 3/4 TNPT ’
509_55T va HV2163 Bolt — 1/4-20 x 1.0 — Hex Head — 18-8 SST ]
593 (x4) Lock & Key — For SST Enclosures
229 (4) 2908 LOCK ~ Part Not Shown On Print !
223 (x4)
2881—11.000
/- |
i
L
L4
9222
C:\AUTOCAD\CROWN\ Systems\03 1 —8850—A—V,VM.dwg
SHIPPING INFORMATION: SUCTION TUBE ASSY. NO. [ [Fe= o
wmiF CROWN mwwamz BOX = 001—4 = 9288~V 14 10f1 |11/01/06
25 x 25 x 20 ®
FOAM PACKAGED OPERATING MANUAL REQUIRED [P o e o E.M.'HE
SYSTEM SCHEMATIC REQUIRED ¢ oK
HYDRO—BLEND STAMP LOGO 9288—V SCHEMATIC REQUIRED 5301 SAWYER AVENUE BOISE, ID 83714
9564—750—V FOOT VALVE ASSY.[seRes: DESCRITION PHONE: (208) 375-5000 www.hydroblend.com
MODEL NO. SERIAL NO. STICKER SCHEMATIC REQUIRED 7 GPM 031-System TART NUWBER
LOWER LEFT HAND CORNER OF BOX
[REvision: TREVISED BY: DATE
031 —-6850—-A—-V,VM
SC 01/16/14




O’'RING

BALL
(x2)

O’'RING

PUMP
HEAD
BODY

UPPER
VALVE
SCREW

95192—-A—-V
PUMP HEAD
ASSY.

HYDRO—BLEND
STICKER

SCREW
(x4)

DETAIL

SCALE: 1:4

SERIAL NO.
STICKER

SPRING

OUTLET FITTING ASSY.

SCREW

FOOT
(x4)
REVISION:
SEE SHEET 2

g

of

ENGRAVE
SERIAL NO.
MODEL NO.

REVERSING ROD ASSY. b PUMP HEAD PUMP HEAD
130V O'RING JACO FITTING ASSY. RETAINER RETAINER
225 WASHER (x2) | 9205 .
226 E-RING (x2) (9892) 11EN ORING 2552 ) 123v O'RING
%) 255 RoLL P -v ) 293 SPRING v 205-8B-Ss _SST BODY 8961 INJECTION o8 UPPER
436 ROLLER 536 POPPET 205N NUT TUBE ORING( 'Y, VALVE
655 RETAINER SCREW
626 REVERSING ROD
892 OUTLET FITTING 259—
SPRING CAP 9.000 O'RING
MICRO—ADJ. H wﬂ SPRING
GUIDE BoLT - .
(x2) @ PUMP HEAD HEAD @
- — ASSY. BODY RETAINER
MICRO—ADJ. 214 95192 (x2)
knos| 9% N A BALL %
\ (x2)
if g SEE DETAIL B O'RING
H B v oggzoA_—-v///// (x2
e e m
PUMP HEAD o_azo.\ SPRING
= ASSY. >
INDICATOR ("o " (2
WASHER | O'RING 552\ LOWER
© VALVE
LOCK (" o4 G
WASHER a SEE DETAIL C SCREn
249 9893 230 ) ( 404 g 95191 —-A—V
LOCK  VALVE BLOCK HOSE  INLET 238—
KNOB ASSY. NUT  FITTING 275 ﬁu ﬁ; 7> ﬁu f# mwx/ﬁv
| STAMP DATE SNAP RING  INJECTION ~ CHEMICAL  PUMP HEAD >m m{
ON V\B—INLET (x2) TUBE CYLINDER RETAINER .
TOGGLE LEVER ASSY. U m%>7 h O
294 NUT BEARING HOUSING ASSY. (x2) SCALE: 1.4
299 WASHER 711NQT QUAD RING :
371 POST 118N O’RING VALVE
251 ROLLER VALVE 245 BEARING mmﬁ@ﬂ@UmAmow BRACKET ASSY.
816 TOGGLE LEVER BLOCK 413 BEARING HOUSING (x2)
252 ROLL PIN SNAP 258 BUMPER SCREW (x2)
RING : 851 REVERSING ROD BRACKET
MAX INLET
ACTUATING (¢, x2) 118 \O'RING PRESSURE
ARM — = —
N J(x2) STICKER _
= = T
If
O'RING 591 wrcuo
—CE J(x2
215\ SCREW (]
130 2.500/ (x6)
O’RING :zu - N J(x2) ___ __
WASHER )
Quap/ 111
RING\ NQT ) O =
7 =
o b V-SEAL =
NN =
CHEMICAL PISTON & (x2) 0] ()
MICRO—SCREW ASSY. S \
189V V—SEAL (x2) -
T U _ SEE DETAL O _ ®
421 MICRO—SCREW — —
722—PVC CHEM
PIS. HEAD & SHAFT 161 qu
) :
e 9526 O’RING . J
ND PLATE 939
NGTE: FUT FIRST PUVP_HEAD BUSHING ASSY Jues P 17 1ol JACO FITTING  SCREW
ON CHEMICAL PISTON SHAFT | "SEE DETAIL A’ MAIN PISTON  MAIN G3) 6)
AND THEN 832 CAP BEFORE N B
ATTACHING MICRO SCREW 421, SHEET 2 of 2 ASSY. CYLINDER  O'RING CAP SEAL O'RING
C:\AUTOCAD\CROWN\8—Series—Pumps\7gpm\85\ B850—A—V,VM.dwg
SHIPPING INFORMATION: SUCTION TUBE ASSY NO. = 9288-_V[o® = oA
SMALL CROWN SYSTEM BOX 135 1of 2 | 10/05/00
= 001-5 (20 x 15 x 15) OPERATING MANUAL REQUIRED « BLEND®
FOAM PACKAGED PUMP SCHEMATIC REQUIRED DRAWN B CHEGKED BY: HYDRO-B
9288~V SCHEMATIC REQUIRED s DK »
HYDRO—BLEND STAMP LOGO 9564—-750-V FOOT VALVE ASSY 5301 SAWYER AVENUE BOISE, ID 83714
SCHEMATIC REQUIRED SERES: PESCRFTION PHONE: (208) 375—5000 www.hydroblend.com
MODEL NO. SERIAL NO. STICKER 7 GPM 85 PART NUMBER:
0z.
LOWER LEFT HAND CORNER OF BOX
[Revision: TREVISED BY: DATE: _ _
0350—A—V,VM
B1 sc 01/16/14




REVISION:
®<<>w 178N DOUBLE LIP WIPER, 03/25/02.

eizumm SEAL GROOVE DIM. CHANGE, 03/25/02.

@>Uomo O'RING COUNTER BORE TO TOP OF ENDPLATE, 10/17/07.

(B)WAS 112N O'RING, 10/17/07.

177
NPP

POLY—PAK
SEAL

END PLATE
BUSHING

9526

END PLATE

BUSHING
ASSY.

DETAIL A

SCALE: 1:2

WATER l CHEMICAL

| T SIbE

RETAINER e e RETAINER

DETAIL

SCALE: 1:1

C:\AUTOCAD\CROWN\6—Series—Pumps\7gpm\85\6850—A—V,VM.dwg
SHIPPING INFORMATION: SUCTION TUBE ASSY NO. = 9288-—V[*= [ oATE
i omoﬂiz e movx OPERATING MANUAL REQUIRED NOTED 2ore 10/05/00
= 001-5 (20 x 15 x 15 .
FOAM PACKAGED PUMP SCHEMATIC REQUIRED [ GreckeD B¢ |.A'|=1U!0.=..n=ﬂ
9288—V SCHEMATIC REQUIRED sc DK
HYDRO—BLEND STAMP LOGO 9564—-750—-V FOOT VALVE ASSY 5301 SAWYER AVENUE BOISE, ID 83714
SCHEMATIC REQUIRED SERIES: PESCRIPTION PHONE: (208) 375—5000 www.hydroblend.com
MODEL NO. SERIAL NO. STICKER 7 GPM 8507 AR NOWBER:
LOWER LEFT HAND CORNER OF BOX )
[Revision: TREVISED BY: DATE,
6850—-A—V VM
B1 SC 01/16/14




PART NO. DESCRIPTION QTY.
2744 Tee — 3/4 FNPT x 3/4 FNPT x 3/4 FNPT y
— Sch 80 PVC
280 Clamp, Hose — SAE #8 SST 4
280—-02 Clamp, Hose — SAE #16 — SST 2
288—EL—-5.000 Suction Tube — Nylon Reinforced 1
280 288—EL—9.000 Suction Tube — Nylon Reinforced 1
_ Barb Fitting — Straight — 3/4 MNPT x 1/2 HB
E@ 290-6 — Sch 80 PVC ?
L 290—7 Barb Fitting — Straight — 3/4 MNPT x 1.0 HB y
— Sch 80 PVC
2882 Suction Tube — Nylon Reinforced — 6FT 1
9564—750-V ﬁooﬁ. Valve Assembly — PVC — 3/4 FNPT 1
— Viton Seals
288—EL
—9.000
280-02
2882
288—-EL
—5:000 280-02 9564—750-V
280
290-7
C:\AUTOCAD\CROWN\Assermbly\ 0288—V.dwg
[5eaie Tsreer: DATE
1:3 1 of 1 01/25/02 n'
[oRawN BY: CHECKED BY: HYDRO * BLEND*
SC DK
5301 SAWYER AVENUE BOISE, ID 83714
SERES: PESCRITION: PHONE: (208) 375-5000 www.hydroblend.com
Suction Tube PART NUMBER:
Assy.
[REvision: TREVISED BY: DATE @ N m m o <
sC 01/16/14




PART NO. DESCRIPTION QTY.

131V O’ring — 1-3/4 1D x 1-7/8 OD x 1/16 CS y
— 75 Brn Viton

130V O’ring — 7/8 ID x 1=1/16 0D x 3/32 CS y
— 75 Brn Viton

244PVC—1 Ball — 1.0 DIA — Ground — PVC 1

_ Barb Fitting — Straight — 3/4 MNPT x 1.0 HB

290~/ — Sch 80 PVC !

297C Spring — Hastalloy C-276 1

564—750 Foot Valve Body — 3/4 FNPT — PVC 1

564S Foot Valve Seat — PVC 1

564-750 244PVC—1 131V

297C 132v 564S
C:\AUTOCAD\CROWN\Assembly\ 9564—750—V.dwg
[5eaie Tsreer: DATE
1:15 1 of 1 |10/28/05 n'
L]
DRAWN BY: CHECKED BY: :‘U’O - urnzu
SC DK
5301 SAWYER AVENUE BOISE, ID 83714
SERES: PESCRIPTION PHONE: (208) 375-5000 www.hydroblend.com
Foot Valve PART NUMBER:
Assy.

T e i 9564750V

sc 01/16/14




	System-VM-Mounting-Instructions
	031-6850-A-V_VM
	6850-A-V_VM
	2
	9288-V
	9564-750-V

